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GUSHU, BAO'AN, SHENZHEN,CHNIA
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Model and/or type reference : Galactic 6

Series Model........ccccvvvvvvvnnnnn, CN/A
Standards .......cccceeevviieieeennen. : FCC Partl15.247
Test procedure...........ccccvvveeenn... ANSI C63.10-2013
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

FCC Part15 (15.247) , Subpart C

Sstaer;ﬁﬁ:]d Test Item Judgment Remark
15.207 Conducted Emission PASS
15.247 (3)(2) 6dB Bandwidth PASS

15.247 (b)
(reference KDB 558074 Peak Output Power PASS
do5 v02. /9.1.2)

15.247 (c) Radiated Spurious Emission PASS
15.247 (d) Conducted Spurious Emission PASS
15.247 (e) Power Spectral Density PASS
15.205 Band Edge Emission PASS
15.203 Antenna Requirement PASS

NOTE:

(1)" N/A” denotes test is not applicable in this Test Report

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Shenzhen STS Test SerViceS CO Ltd 4Tel:0755»36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




)

\/
Page 7 of 61 Report No.: STS1511124F04

1.1 TEST FACTORY

Shenzhen STS Test Services Co., Ltd.
Add. : 1/F,, Building B, Zhuoke Science Park, No.190,Chongging Road,
Fuyong Street, Bao’an District, Shenzhen, Guangdong,China

CNAS Registration No.: L7649;
FCC Registration No.: 842334; IC Registration No.: 12108A-1

1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y £ U - where expended uncertainty U is based on
a standard uncertainty multiplied by a coverage factor of k=2 - providing a level of confidence
of approximately 95 % -

No. | Item Uncertainty

1 Conducted Emission (9KHz-150KHz) +2.88dB

2 Conducted Emission (150KHz-30MHz) +2.67dB

3 RF power,conducted +0.70dB

4 Spurious emissions,conducted +1.19dB

5 All emissions,radiated(<1G) 30MHz-200MHz +2.83dB

6 All emissions,radiated(<1G) 200MHz-1000MHz +2.94dB

7 All emissions,radiated(>1G) +3.03dB

8 Temperature +0.5°C

9 Humidity +2%
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2.1 GENERAL DESCRIPTION OF EUT

Equipment SMARTPHONE
Trade Name STK

Model Name Galactic 6
Series Model N/A

Model Difference N/A

Product Description

The EUT is a SMARTPHONE

Operation 802.11b/g/n 20: 2412~2462 MHz
Frequency: 802.11n 40: 2422~2452MHz

Modulation Type: |CCK/OFDM/DBPSK/DAPSK
802.11h:11/5.5/2/1 Mbps

Bit Rate of 802.119:54/48/36/24/18/12/9/6 Mbps
Transmitter 802.11n(20/40MHz):300/150/144.44/130/
117/115.56/104/86.67/78/52/6.5Mbps
Number Of 802.11b/g/n20: 11CH
Channel 802.11n 40: 7CH
Antenna
Designation: Please see Note 3.
Antenna Gain .
(dBi) -1 dbi
Channel List Please refer to the Note 2.
Power supply and ADP (rating) :
Adapter Input:AC 100-240V,50/60Hz 150mA
Output:DC 5V,1000mA
Rated Voltage: 3.8V
Battery Charge Limit: 4.35V

Capacity :3000mAh

Hardware version number

W25 _MB_V2.0_20150727

Software versioning number

N/A

Connecting I/O Port(s)

Please refer to the User's Manual

Note:

1 For a more detailed features description, please refer to the manufacturer’s specifications

or the User's Manual.
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5 Channel List for 802.11b/g/n(20MHZz)
Channel Fr((a&l:_lezr;cy Channel Fr((e&l;'ezr)lcy Channel Fr?&lﬁzr;cy Channel Fr?&l}.l_g’)lcy
01 2412 04 2427 07 2442 10 2457
02 2417 05 2432 08 2447 11 2462
03 2422 06 2437 09 2452
Channel List for 802.11n(40MH2z)
Channel Frt(eI\lel:_lezr;cy Channel Fr((a&l;'ezr)lcy Channel Fn(a&l:_g;cy Channel Fr((a&l;'ezr)lcy
03 2422 06 2437 09 2452
04 2427 07 2442
05 2432 08 2447
3  Table for Filed Antenna
Ant.| Brand Model Name Antenna Type |Connector| Gain (dBi) NOTE
A STK Galactic 6 PIFA Antenna N/A -1 N/A
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2.2 DESCRIPTION OF TEST MODES

To investigate the maximum EMI emission characteristics generates from EUT, the test system
was pre-scanning tested base on the consideration of following EUT operation mode or test
configuration mode which possible have effect on EMI emission level. Each of these EUT
operation mode(s) or test configuration mode(s) mentioned above was evaluated respectively.

Pretest Mode Description
Mode 1 Low
Mode 2 Middle
Mode 3 High
Mode 4 Charging + Keeping TX mode

For Conducted Emission

Final Test Mode Description

Mode 4 Charging + Keeping TX mode

For Radiated Emission

Final Test Mode Description
Mode 1 Low
Mode 2 Middle
Mode 3 High
Mode 4 Charging + Keeping TX mode

Note:
(1) The measurements are performed at the highest, middle, lowest available channels.

(2) The measurements are performed at all Bit Rate of Transmitter, the worst data was
reported

(3) We have be tested for all avaiable U.S. voltage and frequencies(For 120V,50/60Hz
and 240V, 50/60Hz) for which the device is capable of operation.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerVICGS CO Ltd 4 Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com



Page 11 of 61 Report No.: STS1511124F04

2.3 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TEST

AC
c-1 Plug
E-1 E-2
EUT Adapter
C-2
E-3
Earphone

2.4 DESCRIPTION OF SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test
configuration during the tests.

ltem Equipment Mfr/Brand Model/Type No. Serial No. Note
E-1| SMARTPHONE STK Galactic 6 N/A EUT
E-2 Adapter US 2pin AC Adapter D12-501000F 3X06399004 EUT
E-3 Earphone N/A N/A 2014231909 EUT
Item | Shielded Type Ferrite Core Length Note

C-1 Unshielded NO 102cm /

C-2 Unshielded NO 120cm /

Note:

(1) The support equipment was authorized by Declaration of Confirmation.
(2) For detachable type I/O cable should be specified the length in cm in TLength ; column.
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2.5 EQUIPMENTS LIST FOR ALL TEST ITEMS

Radiation Test equipment

Kind of Equipment| Manufacturer Type No. Serial No. .Last. Calibrated until
calibration
Spectrum Agilent E4407B MY50140340 | 2015.10.25 | 2016.10.24
Analyzer
Test Receiver R&S ESCI 101427 2015.10.25 2016.10.24
Bilog Antenna TESEQ CBL6111D 34678 2015.11.25 2016.11.24
BBHA
Horn Antenna Schwarzbeck 9120D(1201) 9120D-1343 2015.03.06 2016.03.05
50%\3?;’“3' Anritsu MP59B 6200264416 | 2015.06.06 | 2016.06.05
PreAmplifier Agilent 8449B 60538 2015.10.25 2016.10.24
Loop Antenna ARA PLA-1030/B 1029 2015.06.08 2016.06.07
At DARE RPR3006W | 15100041SNO03 | 2015.10.25 | 2016.10.24
Conduction Test equipment
Kind of Equipment | Manufacturer Type No. Serial No. Last calibration | Calibrated until
EMI Test Receiver R&S ESPI 102086 2015.11.20 2016.11.19
LISN R&S ENV216 101242 2015.10.25 2016.10.24
LISN EMCO 3810/2NM 000-23625 2015.10.25 2016.10.24
STS-E048 MXARIGNA Agilent N9020A 2015.10.25 2016.10.24
Analyzer

Shenzhen STS Test Services Co., Ltd. 4
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3. EMC EMISSION TEST

3.1 CONDUCTED EMISSION MEASUREMENT

3.1.1 POWER LINE CONDUCTED EMISSION LIMITS

Operating frequency band. In case the emission fall within the restricted band specified on
Part 15.247&207(a) limit in the table below has to be followed.

Class B (dBuV)
FREQUENCY (MHz) Standard
Quasi-peak Average
0.15-0.5 66 -56 * 56 -46 * CISPR
0.50-5.0 56.00 46.00 CISPR
5.0-30.0 60.00 50.00 CISPR
0.15-0.5 66 - 56 * 56-46* FCC
0.50-5.0 56.00 46.00 FCC
5.0-30.0 60.00 50.00 FCC
Note:

(1) The tighter limit applies at the band edges.

@) The limit of " * " marked band means the limitation decreases linearly with the logarithm of
the frequency in the range.

The following table is the setting of the receiver

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerVICGS CO Ltd 4 Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com



N
\-/ Page 14 of 61 Report No.: STS1511124F04

3.1.2 TEST RESULT

EUT: SMARTPHONE Model Name.: Galactic 6

Temperature: 26 C Relative Humidity:  |54%

Pressure: 1010hPa Phase: L

Test Voltage: zglfé\é\f/r/c()srgl_ﬁdapter Test Mode: Mode 4

Frequency Reading Correct Result Limit Margin S

(MHz) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)
0.1664 36.69 10.00 46.69 65.14 -18.45 QP
0.1664 22.74 10.00 32.74 55.14 -22.40 AVG
0.2200 27.97 9.98 37.95 62.82 -24.87 QP
0.2200 18.39 9.98 28.37 52.82 -24.45 AVG
0.4733 28.79 9.98 38.77 56.46 -17.69 QP
0.4733 26.58 9.98 36.56 46.46 -9.90 AVG
0.9440 29.14 9.92 39.06 56.00 -16.94 QP
0.9440 16.72 9.92 26.64 46.00 -19.36 AVG
2.0393 20.98 10.00 30.98 56.00 -25.02 QP
2.0393 11.76 10.00 21.76 46.00 -24.24 AVG
3.4478 24.39 10.17 34.56 56.00 -21.44 QP
3.4478 12.52 10.17 22.69 46.00 -23.31 AVG

Remark:

1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.

100.0 dBu¥Y

Limit1: —_—
Limit2: —_

— |
o § T |

WWWW

AYG

0.0
0.150 0.5 [MHz] 5 30.000
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EUT: SMARTPHONE Model Name.: Galactic 6

Temperature: 26 C Relative Humidity:  |54%

Pressure: 1010hPa Phase: N

Test Voltage: zg 152\(/)\f/r/%r8|_,lAzdapter Test Mode: Mode 4

Frequency Reading Correct Result Limit Margin Remark

(MHz) (dBuV) Factor(dB) (dBuV) (dBuV) (dB)
0.1691 33.57 10.00 43.57 65.00 -21.43 QP
0.1691 20.48 10.00 30.48 55.00 -24.52 AVG
0.5240 32.34 9.91 42.25 56.00 -13.75 QP
0.5240 24.33 9.91 34.24 46.00 -11.76 AVG
1.0456 35.14 10.00 45.14 56.00 -10.86 QP
1.0456 24.93 10.00 34.93 46.00 -11.07 AVG
2.4457 30.31 10.00 40.31 56.00 -15.69 QP
2.4457 18.63 10.00 28.63 46.00 -17.37 AVG
3.7232 20.93 10.19 31.12 56.00 -24.88 QP
3.7232 5.35 10.19 15.54 46.00 -30.46 AVG
15.5118 14.79 10.33 25.12 60.00 -34.88 QP
15.5118 4.32 10.33 14.65 50.00 -35.35 AVG

Remark:

1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.

100.0 dBu¥

Limit1: —
Limit2: —_—

\ |
5" ¢ [

l| MI'I,

AYG

0.0
0.150 0.5 [MHz) 5 30.000
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3.2 RADIATED EMISSION MEASUREMENT

3.2.1 RADIATED EMISSION LIMITS

Report No.: STS1511124F04

6 dBc in any 100 kHz bandwidth outside the operating frequency band. In case the emission fall
within the restricted band specified on Part 15.247&205(a), then the Part 15.247&209(a) limit in

the table below has to be followed.

Frequencies Field Strength Measurement Distance
(MHz) (micorvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
Above 960 500 3

LIMITS OF RADIATED EMISSION MEASUREMENT (Above 1000MHz)

Class B (dBuV/m) (at 3M)
FREQUENCY (MHz)
PEAK AVERAGE
Above 1000 74 54

Notes:

(1) The limit for radiated test was performed according to FCC PART 15C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uV/m).

FREQUENCY RANGE OF RADIATED MEASUREMENT (For unintentional radiators)

Highest frequency generated or
Upper frequency of
measurement used in the device
or on which the device operates
or tunes (MHz)

Range (MHZz)

Below 1.705 30
1.705-108 1000
108 - 500 2000
500 — 1000 5000
th . .
Above 1000 5™ harmonic of the highest frequency or 40 GHz,

whichever is lower

Shenzhen STS Test Services Co., Ltd. 44
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Spectrum Parameter Setting
Attenuation Auto
Detector Peak
Start Frequency 1000 MHz(Peak/AV)
Stop Frequency 10" carrier hamonic(Peak/AV)
RB / VB (emission in restricted
1 MHz /1 MHz, AV=1 MHz / 10Hz
band)
Receiver Parameter Setting
Attenuation Auto
Start ~ Stop Frequency 9kHz~150kHz / RB 200Hz for QP
Start ~ Stop Frequency 150kHz~30MHz / RB 9kHz for QP
Start ~ Stop Frequency 30MHz~1000MHz / RB 120kHz for QP
3.2.2 TEST PROCEDURE

a. The measuring distance of at 3 m shall be used for measurements at frequency up to 1GHz.
For frequencies above 1GHz, any suitable measuring distance may be used.

b. The EUT was placed on the top of a rotating table 0.8 meters(above 1GHz is 1.5 m) above the
ground at a 3 meter open area test site. The table was rotated 360 degrees to determine the
position of the highest radiation.

c. The height of the equipment or of the substitution antenna shall be 0.8 m(above 1GHz is 1.5
m); the height of the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical
polarizations of the antenna are set to make the measurement.

d. The initial step in collecting conducted emission data is a spectrum analyzer peak detector
mode pre-scanning the measurement frequency range. Significant peaks are then marked and
then Quasi Peak detector mode re-measured.

e. If the Peak Mode measured value compliance with and lower than Quasi Peak Mode Limit, the
EUT shall be deemed to meet QP Limits and then no additional QP Mode measurement
performed.

f. For the actual test configuration, please refer to the related Item —EUT Test Photos.

Note:

Both horizontal and vertical antenna polarities were tested
and performed pretest to three orthogonal axis. The worst case emissions were reported
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3.2.3 TEST SETUP
(A) Radiated Emission Test-Up Frequency Below 30MHz

Loop Antenna
EUT g R
—
D.Em n
| (N
J Spectrum
Ground Plane Coaxial Cable Analyzer

(B) Radiated Emission Test-Up Frequency 30MHz~1GHz

Turntable ; . 4
t
\ mto 4
il i — Spectrum
I 0.8m ¥ L Analyzer

Ground Plane —

Coaxzial Cable
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(C) Radiated Emission Test-Up Frequency Above 1GHz

EUTfe— 3m —

Armplifier

Turntable Im to 4m

3
Spectrum
'

Analyzer

Ground Plane J _
Coaxial Cable

3.2.4 EUT OPERATING CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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3.2.5 TEST RESULT

9KHz-30MHz
EUT: SMARTPHONE Model Name. : Galactic 6
Temperature: 20 C Relative Humidtity: 48%
DC 5V from Adapter
Pressure: 1010 hPa Test Voltage : with AC 120V/60Hz
Test Mode : Link mode Polarization : -
Freq. Reading Limit Margin State Test
(MHz) (dBuV/m) (dBuV/m) (dB) P/F Result
- -- - - -- PASS
- - - - -- PASS
NOTE:

The amplitude of spurious emissions which are attenuated by more than 20dB below the
permissible value has no need to be reported.

Distance extrapolation factor =40 log (specific distance/test distance)(dB);

Limit line = specific limits(dBuv) + distance extrapolation factor.
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30MHz - 1000MHz

EUT: SMARTPHONE Model Name. : Galactic 6
Temperature: 20C Relative Humidtity: 48%
DC 5V from Adapter
Pressure: 1010 hPa Test Voltage : with AC 120V/60Hz2
Test Mode : Mode 4 Polarization : Horizontal
Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuV) Factor(dB/m) (dBuV/m) (dBuV/m) (dB)
32.7486 8.16 17.31 25.47 40.00 -14.53 QP
60.4920 19.64 5.36 25.00 40.00 -15.00 QP
84.9993 14.52 8.79 23.31 40.00 -16.69 QP
158.1123 13.15 11.69 24.84 43.50 -18.66 QP
301.4223 11.85 14.72 26.57 46.00 -19.43 QP
701.7610 9.82 23.52 33.34 46.00 -12.66 QP
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
80.0 dBu¥/m
Limit1: —_—
M argin: —_—
| | _
40 [
| 6
W‘E 2 3 4 2
0.0
30.000 40 50 60 ¥0 80 [MHz] o0 400 %00 600 YOO 1000.000
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EUT: SMARTPHONE Model Name. : Galactic 6
Temperature: 20C Relative Humidtity: 48%
DC 5V from Adapter
Pressure: 1010 hPa Test Voltage : with AC 120V/60Hz2
Test Mode : Mode 4 Polarization : Vertical
Frequency Reading Correct Result Limit Margin Remark
(MHz) (dBuv) Factor(dB/m) (dBuv/m) (dBuVv/m) (dB)
45,5347 19.29 10.48 29.77 40.00 -10.23 QP
57.7961 26.36 5.67 32.03 40.00 -7.97 QP
60.9176 25.32 5.38 30.70 40.00 -9.30 QP
82.0704 20.31 8.28 28.59 40.00 -11.41 QP
152.6640 18.58 11.90 30.48 43.50 -13.02 QP
387.9920 9.76 17.42 27.18 46.00 -18.82 QP
Remark:
1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
800 dBu¥/m
Limit1: —_—
Margin:
[
40 I
| JW 5 BW
0.0
30.000 40 50 60 70 80 [MHz] oo 400 500 &OD YOO 1000.000
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Above 1000MHz

EUT : SMARTPHONE Model Name : Galactic 6

Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage v[\)/ghSAchrfzr?)O/%%ﬂir

. Emission - :
| T | T | e by | | Detecor | Commen
Low Channel (802.11b/2412 MHz)

4824.20 62.35 -3.58 58.77 74 -15.23 PK Vertical
4824.21 43.97 -3.58 40.39 54 -13.61 AV Vertical
7236.14 58.67 -0.8 57.87 74 -16.13 PK Vertical
7236.12 38.12 -0.8 37.32 54 -16.68 AV Vertical
4824.20 58.53 -3.58 54.95 74 -19.05 PK Horizontal
4824.22 40.41 -3.58 36.83 54 -17.17 AV Horizontal

Mid Channel (802.11b/2437 MHZz)

4874.09 64.08 -3.56 60.52 74 -13.48 PK Vertical
4874.07 47.39 -3.56 43.83 54 -10.17 AV Vertical
7311.21 59.72 -0.78 58.94 74 -15.06 PK Vertical
7311.21 43.08 -0.78 42.3 54 -11.7 AV Vertical
4874.17 59.95 -3.56 56.39 74 -17.61 PK Horizontal
4874.15 43.82 -3.56 40.26 54 -13.74 AV Horizontal

High Channel (802.11b/2462 MHz)

4944.26 59.48 -3.54 55.94 74 -18.06 PK Vertical
494431 43.97 -3.54 40.43 54 -13.57 AV Vertical
7416.33 60.22 -0.75 59.47 74 -14.53 PK Vertical
7416.31 44.09 -0.75 43.34 54 -10.66 AV Vertical
4944.26 60.00 -3.54 56.46 74 -17.54 PK Horizontal
4944.30 43.62 -3.54 40.08 54 -13.92 AV Horizontal
Remark:

1. Factor = Antenna Factor + Cable Loss — Pre-amplifier.
2. Scan with 802.11b, 802.11g, 802.11n (HT-20), 802.11n (HT-40), the worst case is 802.11b.
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3.2.6 TEST RESULTS (Band edge)

EUT : SMARTPHONE Model Name : Galactic 6

Temperature : 20 C Relative Humidity :  |48%

Pressure : 1010 hPa Test Voltage v[\)/ghSAchrf;?)O/%%ﬂir

Frequency | Reading Factor Enljiesvseicl)n Limit Margin Deesisn | S
(MHz) (dBuV) (dB) (dBuV/m) (dBuV/m) (dB)
802.11 b
2390.0 66.59 -12.99 53.58 74 -20.42 PK Vertical
2390.0 53.77 -12.99 40.78 54 -13.22 AV Vertical
2390.0 65.87 -12.99 52.84 74 -21.16 PK Horizontal
2390.0 51.94 -12.99 38.95 54 -15.05 AV Horizontal
2483.6 65.82 -12.78 53.02 74 -20.98 PK Vertical
2483.6 52.21 -12.78 39.43 54 -14.57 AV Vertical
2483.6 66.93 -12.78 54.15 74 -19.85 PK Horizontal
2483.6 52.70 -12.78 39.92 54 -14.08 AV Horizontal
802.11 g

2390.0 66.57 -12.99 53.58 74 -20.42 PK Vertical
2390.0 53.64 -12.99 40.65 54 -13.35 AV Vertical
2390.0 65.56 -12.99 52.57 74 -21.43 PK Horizontal
2390.0 51.95 -12.99 38.96 54 -15.04 AV Horizontal
2483.6 65.93 -12.78 53.15 74 -20.85 PK Vertical
2483.6 52.03 -12.78 39.25 54 -14.75 AV Vertical
2483.6 66.63 -12.78 53.85 74 -20.15 PK Horizontal
2483.6 52.52 -12.78 39.74 54 -14.26 AV Horizontal
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802.11 n20
2390.0 66.82 -12.99 53.89 74 -20.11 PK Vertical
2390.0 54.17 -12.99 41.18 54 -12.82 AV Vertical
2390.0 65.91 -12.99 52.94 74 -21.06 PK Horizontal
2390.0 51.72 -12.99 38.73 54 -15.27 AV Horizontal
2483.6 65.41 -12.78 52.63 74 -21.37 PK Vertical
2483.6 51.66 -12.78 38.88 54 -15.12 AV Vertical
2483.6 67.05 -12.78 54.27 74 -19.73 PK Horizontal
2483.6 53.21 -12.78 40.43 54 -13.57 AV Horizontal
802.11 n40

2390.0 67.10 -12.99 54.11 74 -19.89 PK Vertical
2390.0 52.36 -12.99 39.37 54 -14.63 AV Vertical
2390.0 68.19 -12.99 55.2 74 -18.8 PK Horizontal
2390.0 51.72 -12.99 38.73 54 -15.27 AV Horizontal
2483.6 68.60 -12.78 55.82 74 -18.18 PK Vertical
2483.6 51.62 -12.78 38.84 54 -15.16 AV Vertical
2483.6 68.71 -12.78 55.93 74 -18.07 PK Horizontal
2483.6 52.09 -12.78 39.31 54 -14.69 AV Horizontal

Remark:

Factor = Antenna Factor + Cable Loss — Pre-amplifier.

Low measurement frequencies is range from 2310 to 2400 MHz, high measurement frequencies is range

from 2483.5 to 2500 MHz.

Only show the worst point data of the emissions in the frequency 2310-2400 MHz and 2483.5-2500 MHz.
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4. CONDUCTED SPURIOUS EMISSIONS

4.1 APPLIED PROCEDURES / LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band that
contains the highest level of the desired power, based on either an RF conducted or a radiated
measurement. Attenuation below the general limits specified in Section 15.209(a) is not required. In
addition, radiated emissions which fall in the restricted bands, as defined in §15.205(a), must also
comply with the radiated emission limits specified in §15.209(a) (see §15.205(c)).

4.2 TEST PROCEDURE
Spectrum Parameter Setting
Detector Peak
Start/Stop Frequency 30 MHz to 10th carrier harmonic
RB / VB (emission in restricted band) 100 KHz/300 KHz
Trace-Mode: Max hold

i:or Band edge

Spectrum Parameter Setting

Detector Peak

Lower Band Edge: 2300 to 2430 MHz

Upper Band Edge: 2450 to 2500 MHz

RB / VB (emission in restricted band) 100 KHz/300 KHz
Trace-Mode: Max hold

Start/Stop Frequency

4.3 DEVIATION FROM STANDARD
No deviation.

4.4 TEST SETUP

el ]

Spectrum Analyzer EUT

The EUT which is powered by the Battery, is coupled to the Spectrum Analyzer; the RF load attached
to the EUT antenna terminal is 500hm; the path loss as the factor is calibrated to correct the reading.
Make the measurement with the spectrum analyzer's resolution bandwidth (RBW) = 100 kHz. In
order to make an accurate measurement, set the span greater than RBW.

4.5 EUT OPERATION CONDITIONS

The EUT tested system was configured as the statements of 2.3 Unless otherwise a special operating
condition is specified in the follows during the testing.
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4.6 TEST RESULTS
EUT : SMARTPHONE Model Name : Galactic 6
Temperature : 25°C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage DC 3.8V
Test Mode : TX b Mode /CHO1, CHO6, CH11

CHO1

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC ALIGN AUTO 12:51:19 AMNov 25, 2015 Frequenc
[Center Freq 12.515000000 GHz | Avg Type: Log-Pur TRACE[I72345 5 quency
PNO: Fast (50 Trig: Free Run TRE|M
IFGain:Low  #Atten: 30 dB verlF PPPEP
et Offect 05 dB Mkr1 2.412 GHZ Auto Tune
10deidiv__Ref 10.44 dBm 5438dBmjl
og 1
0440 Center Freq
958 12515000000 GHz
-196
-286
s StartFreq|
30.000000 MHz
-488 I ——
Ty — TORAPRE 17X e U SOV, Lot v
9.6 Stop Freqjf
795 25.000000000 GHz,
Start 30 MHz Stop 25.00 GHz CF St
| ep
Res BW 100 kHz #V/BW 300 kHz Sweep 2.39 s (8001 pts) 2497000000 GHiz
[MkA[WoDE[TAC[Sc] K | v | FUNCTION | FUNCTIONWIDTH] _ FUNCTION vaLUE | FXTLE) Man
N 1 f 2.412 GHz 5.438 dBm |
2 N 1 f 24.376 GHz 48.412 dBm
3
M Freq Offset
5 0 Hz
6
7
8
9
10
1
12
IMSG |STATUS‘
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Agilent Spectrum Analyzer - Swept SA

RL RF S0G  AC SENSE:INT| ALIGN AUTO 12:52:25 AMMoy 25, 2015 Fi
[Center Freq 12.515000000 GHz | Avg Type: Log-Pwr TRACE[T . 215 6 requency
PNO: Fast Trig: Free Run TYPE IV ikt
PFPPPPP
IFGain:Low #Atten: 30 dB DET
Auto Tune,
Ref Offset 0.5 dB Mkr1 2.436 GHz
10 dB/div__Ref 11.08 dBm 6.084 dBm
Log 1
*”E Center Freq||
EY: 12515000000 GHz
-18.9
289
89 Start Freq|
30.000000 MHz|
489
. ' Ll Pt i ol
509 e v
689 Stop Freq||
789 25,000000000 GHz|
Start 30 MHz Stop 25.00 GHz CF step
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts) 2497000000 GHz

FUNCTION WIDTH [Auto Man
N 1 f 2.436 GHz 6.084 dBm [
2 N 1 °f 24.725 GHz 50347 dBm
3 Freq Offset
5 0 Hz,
6
7
g
9
10
"
12
IMSG |STATUS‘
Agilent Spectrum Analyzer, - Swept SA
RL RF S0Q  AC SEMNSE:INT] ALIGNAUTO 12:56:48 AMMov 25, 2015
[Marker 1 2.464575000000 GHz | Avg Type: Log-Pwr wacE[l - s.5s| PeakSearch
PNO: Fast Trig: Free Run TPE|I
IFGain:Low — #Atten: 30 dB cerfP FREFP
NextPeak
Ref Offset 0.6 dB MKkr1 2.465 GHz
10 dB/div__Ref 10.18 dBm SA77dBmjl
Log 1
0,150 .
o Next Pk Right|
-18.8
298
388 Next Pk Left
498 ™ Y
o V. R POTTWIN e -
698
Marker Delta
798
Start 30 MHz Stop 25.00 GHz

Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts)

FUNCTID
N 1 f 2,465 GHz 5177 dBm |
2 N 1 f 24700 GHz 49.794 dBm
3
g Mkr—RefLvl|
6
7 [
8
13 More|
" 10f2
12
IMSG |STATUS‘
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Band edge
CHO1
Agilent Spectrum Analyzer - Swept SA
RL RF 50 G SEMNSE:INT] ALIGNAUTO 12:50:35 AMMov 25, 2015
[Center Freq 2.365000000 GHz | Avg Type: Log-Pwr TRaCE[T- 2456 Frequency
PNO: Fast 0 1rig:Free Run TYPE|M
IFGain:Low #Atten: 30 dB E
Auto Tune,
Ref Offset 0.5 dB Mkr2 2.413 03 GHz
10 dBidiv__Ref 11.62 dBm 6618dBmjL |
- [ 92
= JL{w" Tt Center Freq||
a L 2365000000 GHz,
-18.4 T
1/
-28.4 I/
384 M)fﬂ*l StartFreqj
I 2.310000000 GHz
-48.4 Wnu
I PPN FVUPL T D TUY FRVRSTY B0 AP 1) L
8.4 Stop Freqj|
784 2.420000000 GHz

Start 2.31000 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.42000 GHz
Sweep 10.5 ms (601 pts)

| CF Step
11.000000 MHz

x ] FUNCTION WIDTH Auto Man
1 N 1 f 239947 GHz -32.25 dBm
N 1 f 241303 GHz 662dBm
g Freq Offset
5 0 Hz|
8
7
8
9
10
1
12
IMSG |STATUS‘

Agilent Spectrum Analyzer - Swept SA

RL RF S0G  AC SENSE:INT| ALIGN AUTO 12:56:03 AMMov2S, 2005 [ |
[Marker 1 2.461440000000 GHz | Avg Type: Log-Pwr wacel. 5. 55| FeakSearch
PNO: Fast Trig: Free Run TYPE| I ikt
IFGain:Low #Atten: 30 dB cerfP PPPPP
NextPeak
Ref Offset 0.5 dB Mkr2 2.483 52 GHz
1L%gdBIdiv Ref 11.83 dBm -50.385 dBm
1.83 pa 1!”U'-'\Mnn
e _
817 2 Next Pk Right
-18.2 ol
282 JJV
382 Next Pk Left
482
582
- Marker Delta
-78.2

Start 2.45200 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.50000 GHz
Sweep 4.60 ms (601 pts)

FUNCT]

1N 1 f 2,461 44 GHz 6.83 dBm |

N 1 f 248352 GHz 5038 dBm

3

g MKr—RefLvl|

6

7 [

8
13 More|
o 10f2
12

|STATUS ‘
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EUT : SMARTPHONE Model Name Galactic 6
Temperature : 25 °C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage - DC 3.8V

Test Mode

: TX g Mode /CHO1, CHO6, CH11

Agilent Spectrum Analyzer - Swept SA
RL [ S0 AC

CHO1

ALIGN AUTC

[Marker 1 2.408392500000 GHz

Peak Search

Avg Type: Log-Pwr TRACE

THPE|M

Res BW 100 kHz

n Trig: Free Run
s ™ #Atten: 30 4B eTfP FRPPP
NextPeak
Ref Offset 0.5 dB Mkr1 2.408 GHz
10 dB/div__ Ref 4.86 dBm -0.139 dBm
Log 1
514
-15.1 Next Pk Right
-20.14 B
251
3.1
-45.1 Next Pk Left
P b g,
551 - . YRR Tt o 2
65,1 W
. Marker Deltal
851
Start 30 MHz Stop 25.00 GHz

#VBW 300 kHz

Sweep 2.39 s (8001 pts)

a0 FUNCTION v I
N 1 f 2.408 GHz -0.139 dBm |
2 N 1 f 24975 GHz 51899 dBm
3
‘5‘ Mkr—RefLvi|
6
7 [
g
13 More
1 10f2
12
IMSG |STATUS‘

Agilent Spectrum Analyzer - Swept SA
RL [ S0 AC

SENSE:INT ALIGN AUTC 01:01:28 AMMov 25, 2015

[Marker 1 2.433362500000 GHz

Peak Search

‘ Avg Type: Log-Pwr TRACE 3456

IFGain:Low

PNO: Fast C,0)

TYPE|M]
CETP PFRPF

Trig: Free Run
#Atten: 30 dB

Ref Offset 0.5 dB

10 dB/div  Ref 4.12 dBm
Log

NextPeak

1
5,680

-153

Next Pk Right

-89

-39

-159
559

Next Pk Left

I
Lncaiuly

L S e

£59
759

859

Marker Deltal

Start 30 MHz
Res BW 100 kHz

#VBW 300 kHz

N 1 f 2.433 GHz
2 N 1 f 24.426 GHz
3
4
5
8
7
8
9
10
1"
12

Stop 25.00 GHz Ii
Sweep 2.39 s (8001 pts) MkrCF

0.885 dBm I
-50.802 dBm

FUNC

MKr—RefLvl]

More
10of2

|STATUS ‘

Shenzhen STS Test Services Co., Ltd.
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CH11

Agilent Spectrum Analyzer - Swept SA

RL RF 50 G AC SEMNSE:INT] ALIGNAUTO DLO6:23 AMNov 25,2015 [~ |
[Marker 1 2.455211250000 GHz | Avg Type: Log-Pwr TacE[[ - 5.5¢| FeakSearch
PNO: Fast 0 1rig:Free Run TYPE|M
IFGain:Low #Atten: 30 dB ceT|P FRPPRP
NextPeak
Ref Offset 0.5 dB Mkr1 2.455 GHz
10 dB/div__ Ref 4.70 dBm -0.299 dBm
Log 1
530
53 Next Pk Right
253
353
453 Next Pk Left
553 i N
e T WPy
653
- Marker Delta
5.3
Start 30 MHz Stop 25.00 GHz Ii
Res BW 100 kHz #V/BW 300 kHz Sweep 2.39 s (8001 pts) Mir—CF
N 1 f 2.455 GHz -0.299 dBm ) i
2 N 1 f 24.476 GHz -47.882 dBm
3
g Mkr—RefLvl|
6
14 I
8
9 More|
:Il? 1of2
12
IMSG |STATUS‘
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Agilent Spectrum Analyzer - Swept SA

Page 32 of 61

CHO1

Report No.: STS1511124F04

RL RF 50 @ AC SENSE:INT| ALIGN AUTO 12:58:12 AMMov 25,2015 [ |
[Marker 1 2.399283300000 GHz | Avg Type: Log-Pwr Wece[,  s.5g| PeakSearch
PNO: Fast Trig: Free Run TYPE|M ik
IFGain:Low #Atten: 30 dB cETFP PPPPP
Ref Offsst 0.5 dB Mkr2 2.413 22 GHZ] NextPeak
10 dB/div__ Ref 6.51 dBm 1.540 dBm
Log ,
<343 ﬂuﬂ ULA-'“\\[X‘\J‘.H Il
135 r Next Pk Right
- T T5.49 ao)|
235 1'J{f
335 T
s e Next Pk Left
535 [ s L
frn ey
635
- Marker Delta
835

Start 2.31000 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.42000 GHz
Sweep 10.5 ms (601 pts)

| Mkr—CF|

1 N 1 f 2,399 28 GHz 3289 dBm |
N 1 f 241322 GHz 154 dBm

3

g MKr—RefLvl|

6

7 [

8
13 More|
1 10f2
12

IMSG |STATUS‘

Agilent Spectrum Analyzer - Swept SA

RL RF 50 @ AC SENSE:INT| ALIGN AUTO DL0S:39 AMMov 25,2015 [ |
[Marker 1 2.460720000000 GHz | Avg Type: Log-Pwr TRACE[] o356 Peak Search
PNO: Fast Trig: Free Run TYPE[1
IFGain:Low #Atten: 30 dB cETFP PPPPP
Ref Offset 05 dB MKr2 2.483 52 GHZ NextPeak
jodBidy__Ref 6.53 dBm -41.987 dBm
og
347 2l m_.n..,xau,.,nﬂ_n_ Lol g g
135 fﬂ L‘\l Next Pk Right
K 5 8
EEY
-338
436 Next Pk Left
535
635
- Marker Delta|
835

Start 2.45200 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.90000 GHz

| Mkr—CF|

f 246072 GHz 153 dBm |
N 1 f 248352 GHz 41.99 dBm

3

g MKr—RefLvl|

6

7 [

8
13 More|
1 10f2
12

Sweep 4.60 ms (601 pts)
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EUT : SMARTPHONE Model Name : Galactic 6
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage - DC 3.8V
Test Mode : TX n Mode(20M) /CHO1, CHO6, CH11

Agilent Spectrum Analyzer - Swept SA
RL RF S0G  AC SENSE:INT| ALIGN AUTO 01:09:56 AMMov2S, 2005 | |
Marker 1 2.414635000000 GHz | Avg Type: Log-Pur wece[ 5. 55| PeakSearch
PNO: Fast oD Trig: Free Run TYPE|M ikt
IFGain:Low WAtten: 30 dB cerlP PPFPP
NextPeak
Ref Offset 0.5 dB Mkr1 2.415 GHz
10 dB/div__ Ref 6.72 dBm 1.719 dBm
Log 1
328
Next Pk Right
133 16 26 dom| 9
233
333
433 Next Pk Left
£33 | [ e T - M,
£33 il s .. oo
e Marker Delta
833
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts) MKr—CF
[ = ] FUNCTION WIDTH FUNCTION VALLE
N 1 f 2.416 GHz 1719 dBm [
2 N 1 f 24526 GHz 50.800 dBm
3
g Mkr—RefLvI|
6
7 [
8
9 More|
10 10f2
12
IMSG |STATUS‘

Agilent Spectrum Analyzer - Swept SA
RL FF S0G  AC

ALIGN AUTO

Marker 1 2.436483750000 GHz \ Avg Type: Log-Pwr TacE Peak Search
PNO: Fast (50 Trig: Free Run TRE|M
IFGain:Low  #Atten: 30 dB verlF PPPEP
NextPeak
Ref Offset 0.5 dB
10 dB/div. Ref 6.88 dBm
Log 1
-3.12
. Next Pk Right
231
331
-43.1 Next Pk Left
531 — ! —
831 Ww- el e
A Marker Deltal
831
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #V/BW 300 kHz Sweep 2.39 s (8001 pts) MKrCF

2.436 GHz 1.877 dBm
24.401 GHz -49.066 dBm

MKkr—RefLvlj

MSG |STATUS‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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STS1511124F04

CH11

Agilent Spectrum Analyzer - Swept SA
RF : ALIGN AUTO 01:18:08 AMMov 25, 2015

Peak Search

Marker 1 2.461453750000 GHz | Avg Type: Log-Pur TRACE} 234 5 6
PNO: Fast (50 Trig: Free Run TPE|I
IFGain:Low  #Atten: 30 dB cerlP PPPPP
Next Peak
Ref Offset 0.5 dB
10 dB/div. Ref 3.34 dBm
Log 1
6.68
e Next Pk Right
267
367
-48.7 Next Pk Left
'5E7WMVW e g
667
e Marker Deltal
-86.7
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts) Mir_CF
[ x [ v __ [ FUNCTION |
1 2.461 GHz -1.66 dBm I
2 N 1 f 24725 GHz -48.320 dBm
3
g Mkr—RefLvi|
]
7 [
8
9 More|
1 10f2
L1z
IMSG |5TATUS‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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Report No.: STS1511124F04

Band edge
CHO1
Agilent Spectrum Analyzer - Swept SA
RL RF S08  AC SENSE:INT] ALIGN AUTO 01:09:12 AMNov 25, 2015
[Marker 1 2.398550000000 GHz \ Bvg Type: Log-Pwr mac[ozasg| Peak Search
PNO: Fast (50 Trig: Free Run TPE| I i
IFGain:Low  #Atten: 30 dB cerlP PPPPP
et Offect05 dB Mkr2 2.413 22 GHZ] NextPeak
10 dBidiv Ref 6.53 dBm 1.534 dBm
Log 2
347 L Mlﬁu.ﬂ I
e Next Pk Right
1 18,47 dom}
236 17
-335 ij
435 Next Pk Left
[
535 . I
e reanr
635
74 Marker Deltal
835
Start 2.31000 GHz Stop 2.42000 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 10.5 ms (601 pts)
Mkr—CF|
2.398 55 GHz 3197 dBm
2.41322 GHz 153 dBm
Mkr—RefLvlj

Agilent Spectrum Analyzer - Swept SA

RL RF S08  AC SENSE:INT] ALIGN AUTO 01:15:24 AMNov 25, 2015
[Marker 1 2.463200000000 GHz | Avg Type: Log-Pwr macE[ - 2-5¢ Peak Search
: Trig: Free Run TPE|M
IE(’;‘z?in:FLajlw(:) #Atten: 30 dB cET|P FPFPPP
Ref Offset 05 B MKr2 2.483 60 GHZ NextPeak
jodeidiv__Ref 6.42 dBm -39.908 dBm
og
358 A ]l A el ,ﬁﬂn..ﬂm A_pa_q
136 [M‘ ' M‘L Next Pk Right
i i BEEEEED

Er) "
336 ST . 2
438 Uqu}v"lm""1“""‘!!\4JL

o Next Pk Left
LSRNy
. “"““”'ﬂ*mﬂmww
536
0 Marker Deltal
836
Start 2.45200 GHz Stop 2.50000 GHz
Res BW 100 kHz #/BW 300 kHz Sweep 4.60 ms (601 pts) MKrCF
- [ " ] I C
1 N 1 f 2.463 20 GHz 1.86 dBm I
N 1 f 2.483 60 GHz 39.91 dBm
3
‘5‘ Mkr—RefLvi|
6
7 [
8
9 More,
1? 10f2
12
IMSG |STATUS‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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\/ p
EUT : SMARTPHONE Model Name : Galactic 6
Temperature : 25 °C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage DC 3.8V
Test Mode : TX n Mode(40M) /CHO3, CHO6, CHO9

Agilent Spectrum Analyzer - Swept SA
RL RF S0G  AC SENSE:INT| ALIGN AUTO 01:19:14 AMMov2S, 2005 | |
[Marker 1 2.408392500000 GHz | Avg Type: Log-Pwr wace, 5. 55| FeakSearch
PNO: Fast 50 Trig: Free Run TYPE|M ikt
IFGain:Low #htten: 30 dB ver|P PPPPP
NextPeak
Ref Offset 0.5 dB Mkr1 2.408 GHz
10 dBidiv__Ref -0.33 dBm -5.330 dBm
Log 1
103 _
s Next Pk Right,
-30.3
-40.3
503 rm i Next Pk Left
503 WMM‘M;;_,” : s B
703
e Marker Delta
-90.3
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts) MKkr—CF
sl x| v | FUNCTION [ FUNCTONWIDTH FUNCTION VALUE
N 1 f 2.408 GHz 5,330 dBm |
2 N 1 f 24975 GHz 50.740 dBm
3
g MKr—RefLvl|
6
7 l
8
9 More|
19 10f2
2
IMSG |STATUS‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerViceS CO Ltd Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com
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Agilent Spectrum Analyzer - Swept SA

Page 37 of 61

CHO6

Report No.: STS1511124F04

RL RF S08  AC SENSE:INT] ALIGN AUTO 01:20:12 AMNov 25, 2015 Peak S h
[Marker 1 2.433362500000 GHz | Avg Type: Log-Pur TRACE[[55 45 6 eax Searc
PNO: Fast (50 Trig: Free Run TPE|I
IFGain:Low  #Atten: 30 dB cerlP PPPPP
NextPeak
Ref Offset 0.5 dB
10 dB/div. Ref 2.93 dBm
Log 1
7.0 _
7 Next Pk Right
271
a7 1
-47.1 Next Pk Left
571 " - e
571
A Marker Deltal
871
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts) MikrCF

2.433 GHz
24700 GHz

-2.067 dBm
-49.869 dBm

MKr—RefLvi

|5TATU5 ‘

Agilent Spectrum Analyzer - Swept SA

S08  AC SENSE:INT] ALIGN AUTO 01:25:17 AMMNov2s, 2005 [ |
[Marker 1 2.436483750000 GHz | Avg Type: Log-Pwr macE[ - 2-5¢ Peak Search
PNO: Fast Trig: Free Run TPE|M
IFGain:Low ~ #Atten: 30 dB cerlF PPPFEP
NextPeak
Ref Offset 0.6 dB Mkr1 2.436 GHz
10 dBidiv  Ref -0.72 dBm
Log 1
407
07 Next Pk Right|
307
407
0.7 - . Next Pk Left
so7h TR NI N Y il Lo
—— hohue! ik
707
e Marker Deltal
807
Start 30 MHz Stop 25.00 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 2.39 s (8001 pts)
Mkr—CF
2.436 GHz 5.723 dBm I
2 24.750 GHz -48.798 dBm
3
‘5‘ Mkr—RefLvi|
6
7 [
8
9 More
1? 10f2
|12
IMSG |STATUS‘

Shenzhen STS Test Services Co., Ltd.
y 4

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com
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Band edge

Agilent Spectrum Analyzer - Swept SA

RF

Page 38 of 6

STS1511124F04

CHO3

ALGNAUTO DL 1928 AMNGv 25,2015 [ 0 o
[Marker 1 2.396213300000 GHz | Avg Type: Log-Pwr T R
PNO: Fast (] Trig: Free Run TPE (1]
IFGain:Low #Atten: 30 dB ceT|P PFPP P
Ref Offset 0.5 dB Mkr2 2.419 39 GHZ NextPeak
1LO dBidiv. Ref 1.03 dBm -3.880 dBm
og
A LU 2,_1.1.ij1
190 Next Pk Right
) [ 7412 e
290 : j
390
o gt Next Pk Left
590 . N Mmmwm
690
- Marker Delta
830

Start 2.31000 GHz
Res BW 100 kHz

#VBW 300 kHz

Stop 2.43200 GHz,
Sweep 11.7 ms (601 pts)

| Mkr—CF

239621 GHz
2.419 39 GHz

39.87 dBm
-3.88dBm

MKr—RefLvi

Agilent Spectrum Analyzer - Swept SA

S08  AC SENSE:INT] ALIGN AUTO 0L2433 aMMov2s, 2005 [ |
[Marker 1 2.449443300000 GHz | Avg Type: Log-Pwr wecE[l - z.5g| PeakSearch
PNO: Fast Trig: Free Run TYPE|M
IFGain:Low #Atten: 30 dB E
Ref Offset 0.6 dB MKkr2 2.483 57 GHZ NextPeak
10 dB/div__ Ref 0.89 dBm -45.454 dBm
Log 1
7911;\,r|.,n.rln¥ A o B plp 0o
-19.1 “\ Next Pk Right
1 2411 dbn|
291
ey APV g Next Pk Left
-59.1
69,1
- Marker Deltal
891
Start 2.44200 GHz

Res BW 100 kHz

#VBW 300 kHz

Stop 2.50000 GHz
Sweep 5.56 ms (601 pts)

1 N 1 f 2.449 44 GHz
N 1 f 2.48357 GHz

3

4

5

8

7

8

9

10

1"

12

FUNCTION

FUNCTI

| Mkr—CF
4.11 dBm

-45.45 dBm l

MKr—RefLvl]

More
10of2

|STATUS ‘

Shenzhen STS Test Services Co., Ltd.
y 4

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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5. POWER SPECTRAL DENSITY TEST
5.1 APPLIED PROCEDURES / LIMIT

FCC Partl5 (15.247) , Subpart C

Section Test Item Limit FreqU((a'\r/\”c_lyz;? ange Result
15.247 Power Spectral Density (in a8n(3j/B3r|2H 7) 2400-2483.5 PASS

5.2 TEST PROCEDURE

. Set analyzer center frequency to DTS channel center frequency.
. Set the span to 1.5 times the DTS channel bandwidth.

. Set the 100 kHz = RBW 2 3 kHz.

. Set the VBW = 3 x RBW.

. Detector = peak.

. Sweep time = auto couple.

. Trace mode = max hold.

. Allow trace to fully stabilize.

© 00 N o o~ N P

. Use the peak marker function to determine the maximum amplitude level.
10. If measured value exceeds limit, reduce RBW (no less than 3 kHz) and repeat.

5.3 DEVIATION FROM STANDARD
No deviation.

5.4 TEST SETUP

EUT SPECTRUM
ANALYZER

5.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.

1/F., Building B, Zhuoke Science Park, No.190,Chongging Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

ShenZhen STS Test SerVICGS CO Ltd 4 Tel: 0755-36886288 Fax: 0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com



5.6 TEST RESULTS

Page 40 of 61

Report No.: STS1511124F04

EUT : SMARTPHONE Model Name Galactic 6
Temperature : 25 C Relative Humidity : |60%
Pressure : 1015 hPa Test Voltage DC 3.8V
Test Mode TX b Mode /CHO1, CHO6, CH11
Power Density Limit
Frequency (dBm) (dBm) Result
2412 MHz -6.997 8 PASS
2437 MHz -7.702 8 PASS
2462 MHz -8.623 8 PASS
TX CHO1
Agilent Spectrum Analyzer - Swept SA
L RF S0G  AC SENSE:INT| ALIGN AUTO 12:50:00 AMMov DS, 2015 || _ |
[Center Freq 2.412000000 GHz | Avg Type: Log-Pur WACE[ o156 Frequency
PNO: Fast Trig: Free Run Avg|Hold: 9/100 THPE|M it
IFGain:Low Atten: 10 dB cerlP PPFPP
Mkr1 2.410 987 GHz Auto Tune
1L[‘JJgBldiv ;foo(;fsze.’)t?:isatr’r? -6.997 dBm
0 Center Freq||
S u 2.412000000 GHz|
-19.8
StartFreq||
298 || 2.404000000 GHz
-39.8
Stop Freq|
2.420000000 GHz
-49.8
-£0.8 CF Step
1.600000 MHz
JAuto Man
-69.8
-79.8 Freq Offset
0 Hz,
-89.8
Center 2412000 GHz Span 16.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.69 s (601 pts)
IMSG |STATUS‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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Page 41 of 61 No.: STS1511124F04
TX CHO6
Agilent Spectrum Analyzer - Swept SA
L RF 50 9 SENSE:IMT] ALIGN AUTO 12:53:27 AMMov2s, 2005 0 |
[Center Freq 2.437000000 GHz | Avg Type: Log-Pur waE[oc.5g|  Freduency
PNO: Fast 50 Trig: Free Run Avg|Hold: 8/100 TYPE| M ikt
IFGain:Low Atten: 14 dB cerfP PPPPP
Auto Tune
Ref Offsct 05 dB Mkr1 2.436 467 GHz
1L%gBldiv Ref 2.87 dBm -7.702 dBm
.1 Center Freq|
13 2.437000000 GHz|
A7 M i
Start Freq(
271 Mﬂr Iw"w /‘JHIHTJ(( L'H .fj% ‘J\M'%M 2.429000000 GHz
371
Stop Freqjf
2.445000000 GHz
7.1
7.1 CF Step
1.600000 MHz
JAuto Man
-B7.1
7.1 Freq Offset
0 Hz
-87.1
Center 2.437000 GHz Span 16.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.69 s (601 pts)
IMSG |STATUS‘

Agilent Spectrum Analyzer - Swept SA

TX CH11

RL RF 50 @ AC SENSE:INT| ALIGN AUTO 12:55:27 AMMov 25,2015 [ |
Marker 1 2.460213333333 GHz | Avg Type: Log-Pwr TRACE[] o356 Peak Search
PNO: Fast Trig: Free Run Avg|Hold: 5/100 TYPE|M
IFGain:Low Atten: 16 dB cerlP PPFPP
Mkr1 2.460 213 GHz NextPeak
1L%gBldiv Ref 5.41 dBm -8.623 dBm
459 61 Next Pk Right
4, f W{ \M\ Next Pk Left
<246 o I
M"M v l MMF‘\,L
-34.6
Marker Delta|
-44.6
-54.6
Mkr—CF
-B4.6
e Mkr—RefLvl|
-84.6
More|
Center 2.462000 GHz Span 16.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 1.69 s (601 pts)
IMSG |STATUS‘

Shenzhen STS Test Services Co., Ltd.
y 4

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China

Tel: 0755-36886288 Fax:0755-36886277 Http://www.stsapp.com E-mail: sts@stsapp.com




)

—
\\// Page 42 of 61 Report No.: STS1511124F04
EUT : SMARTPHONE Model Name : Galactic 6
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage - DC 3.8V
Test Mode : TX g Mode /CHO1, CHO6, CH11

Frequency Pow(edrBDrﬁ)nsity (Iaigr:) Result

2412 MHz -12.866 8 PASS

2437 MHz -13.040 8 PASS

2462 MHz -12.641 8 PASS
TX CHO1

Agilent Spectrum Analyzer - Swept SA

L FF S08  AC SENSE:INT] ALIGN AUTO 12:58:36 AMNov 25, 2015 Peak S h
Marker 1 2.411360000000 GHz | Avg Type: Log-Pwr TRacE[ D 3a56 eak Searc
PHO: Fast (50 Trig: Free Run Avg|Hold: 8/100 TYPE|M bt
IFGain:Low Atten: 6 dB cET|P PRPPP
Next Peak
Ref Offset 0.5 dB Mkr1 2.411 36 GHz
1L%gBldiv Ref -3.75 dBm -12.866 dBm
138 . Next Pk Right
238
Next Pk Left
-33.8
-43.8
Marker Delta|
-53.8
-63.8
Mkr—CF
738
0 Mkr—RefLvl|
-93.8
More|
Center 2.41200 GHz Span 24.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.53 s (601 pts)
IMSG |5TATU5‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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TX CHO6

Agilent Spectrum Analyzer - Swept SA

L RF S0 AC SENSE:INT] ALIGN AUTO 01:02:52 AMMOv 25, 2015 ﬁ
Marker 1 2.436680000000 GHz | Avg Type: Log-Pwr TRACE[1 - 555 eak Searc
PNO: Fast (50 Trig: Free Run Avg|Hold: 5/100 TYPE| M bl
IFGain:Low Atten: 6 dB cerlP PPFPP
Ref Offset 0.5 dB Mkr1 2.436 68 GHz NextPeak
19 dBidiv Ref -4.86 dBm -13.040 dBm
1
4.9 1 1 1,4 ' : Next Pk Right
O T Wil
209
r.fj U\n Next Pk Left
319 pd'h ! \m\
419 i .
W W Marker Delta
519
519
Mkr—CF
719
= Mkr—RefLvl|
.19
More|
Center 2.43700 GHz Span 24.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.53 s (601 pts)
IMSG |STATUS‘

Agilent Spectrum Analyzer - Swept SA

TX CH11

RL RF 50 @ AC SEMSE:IMT] ALIGN AUTO DLOS0S AMMov 25,2015 [ |
[Marker 1 2.459480000000 GHz | Avg Type: Log-Pwr TRACE[] o356 Peak Search
PNO: Fast Trig: Free Run Avg|Hold: 3/100 TYPE| M bl
IFGain:Low Atten: 8 dB cerlP PPFPP
Mkr1 2.459 48 GHz NextPeak
1L%gBldiv Ref -3.18 dBm -12.641 dBm
&1
-13.2 Next Pk Right
At sy
[L( \ Next Pk Left
-33.2 [
i H,
-43.2 |
W) J'Hnﬂ Marker Delta|
-53.2 o 1L
e o)
-63.2
Mkr—CF
-73.2
. Mkr—RefLvl|
-93.2
More|
Center 2.46200 GHz Span 24.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.53 s (601 pts)
IMSG |STATUS‘

Shenzhen STS Test Services Co., Ltd.
y 4

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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EUT : SMARTPHONE Model Name : Galactic 6
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage - DC 3.8V
Test Mode : TX n Mode(20M) /CHO1, CHO6, CH11

Frequency POWZ;BDrﬁ)n Sy (Iaiénr:) Result

2412 MHz -13.894 8 PASS

2437 MHz -12.954 8 PASS

2462 MHz -13.988 8 PASS
TX CHO1

Agilent Spectrum Analyzer - Swept SA

B ALIGN AUTO 01:08:37 AMMov2S, 2005 [ |
[Marker 1 2.412866666667 GHz | Avg Type: Log-Pwr TRACE[L D5 & Peak Search
PNO: Fast 0 17i9: Free Run Avg|Hold: 41100 THPE|IM ikt
IFGain:Low Atten: 8 dB ceTfP PRPPP
NextPeak
Ref Offset 05 dB Mkr1 2.412 87 GHz
19 gBidiv Ref -3.04 dBm -13.894 dBm
S { Next Pk Right
-23.0
Next Pk Left
-33.0
-43.0
Marker Delta
-53.0
-63.0
Mkr—CF
730
e Mkr—RefLvi|
-93.0
More|
Center 241200 GHz Span 26.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.74 s (601 pts)
IMSG |STATUS‘

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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TX CHO6

Agilent Spectrum Analyzer - Swept SA

L RF S0 % AC SEMSE:IMT] ALIGN AUTO DL:12:01 AMMov 25,2015 [ |
Marker 1 2.436610000000 GHz | Avg Type: Log-Pwr TRACE[] D356 Peak Search
PNO: Fast (50 Trig: Free Run Avg|Hold: 41100 TYPE| M bl
IFGain:Low Atten: 8 dB cerlP PPFPP
Ref Offset05 dB Mkr1 2.436 61 GHz NextPeak
19 dBidiv Ref -2.60 dBm -12.954 dBm
T
1 =
126 . Next Pk Right
_l{ LI Next Pk Left
-326 T
426 J‘/V
l,J Marker Delta
2 padad [
e IR
-B26
Mkr—CF|
-T2E
e Mkr—RefLvl|
-926
More|
Center 2.43700 GHz Span 26.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 2.74 s (601 pts)
IMSG |STATUS‘

Agilent Spectrum Analyzer - Swept SA

TX CH11

ALIGH AUTO OL:14:50 AMMov2s, 2015 | |
Marker 1 2.462606666667 GHz | Avg Type: Log-Pwr TRACE[] o356 Peak Search
PNO: Fast Trig: Free Run Avg|Hold: 31100 TYPE|M
IFGain:Low Atten: 10 dB cerlP PPFPP
Mkr1 2.462 61 GHz NextPeak
1L%gBldiv Ref -1.40 dBm -13.988 dBm
a1 M Next Pk Right
. n“ﬂuwﬂmvnw [ MWMWWM )l uﬂ“{“
J k Next Pk Left
314 f
1.4 I( n'l
J)‘{ “\'H Marker Delta|
514 \MM
B4 W
Mkr—CF
714
e Mkr—RefLvl|
914
More|
Center 2.46200 GHz Span 26.00 MHz 10f2

#Res BW 3.0 kHz VBW

10 kHz Sweep 2.74 s (601 pts)

MSG

|STATUS ‘

Shenzhen STS Test Services Co., Ltd.

1/F., Building B, Zhuoke Science Park, No.190,Chonggqing Road, Fuyong Street, Bao'an District, Shenzhen, Guangdong,China
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EUT : SMARTPHONE Model Name : Galactic 6
Temperature : 25°C Relative Humidity : [60%
Pressure : 1015 hPa Test Voltage - DC 3.8V
Test Mode : TX n Mode(40M) /CHO3, CHO6, CHO09

Frequency POW(eJBDrﬁ; S (Iaiénr:lt) Result

2422 MHz -18.954 8 PASS

2437 MHz -16.191 8 PASS

2452 MHz -20.403 8 PASS
TX CHO3

Agilent Spectrum Analyzer - Swept SA

L FF S08  AC SENSE:INT] ALIGN AUTO 01:17:53 AMNov 25, 2015 Peak S h
Marker 1 2.416330000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 eak Searc
PHO: Fast (50 Trig: Free Run Avg|Hold: 3/100 TYPE|M bt
IFGain:Low Atten: 6 dB cET|P PRPPP
Next Peak
Ref Offset0. dB Mkr1 2.416 33 GHz
1L%gBldiv Ref -8.93 dBm -18.954 dBm
-18.9 é‘ Next Pk Right
-28.9
Next Pk Left
-35.9
-45.9
Marker Delta|
-58.9
-653.9
Mkr—CF
-78.9
e Mkr—RefLvl|
-95.9
More|
Center 2.42200 GHz Span 54.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.69 s (601 pts)
IMSG |5TATUS‘
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TX CHO6

Report No.: STS1511124F04

Agilent Spectrum Analyzer - Swept SA

L RF S0 % AC SEMSE:IMT] ALIGN AUTO DL:21:55 AMMov 25,2015 [ |
Marker 1 2.426380000000 GHz | Avg Type: Log-Pwr TRACE[] o356 Peak Search
PNO: Fast (50 Trig: Free Run Avg|Hold: 3/100 TYPE| M bl
IFGain:Low Atten: 6 dB cerlP PPFPP
Next Peak|
Ref Offset 0.5 dB Mkr1 2.426 38 GHz
19 dBidiv Ref -7.60 dBm -16.191 dBm
*1
176 i Next Pk Right
N MWWWW}NWWWW W .
JJ Next Pk Left
76
A7 f
f( % Marker Delta|
-B7.6
Mkr—CF|
776
e Mkr—RefLvl|
-97.6
More|
Center 2.43700 GHz Span 54.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.69 s (601 pts)
IMSG |STATUS‘

TX CHO9

Agilent Spectrum Analyzer - Swept SA

RL RF S0Q  AC SENSE:IMNT] ALIGN AUTO 01:23:58 AMMOY 25, 2015 ﬁ
[Marker 1 2.452540000000 GHz | Avg Type: Log-Pwr TRACE[1 - s-55 eak Searc
PNO: Fast (50 Trig: Free Run Avg|Hold: 21100 TYPE| M bl
IFGain:Low Atten: 6 dB cerlP PPFPP
Mkr1 2.452 54 GHz NextPeak
19 dBidiv Ref -10.53 dBm -20.403 dBm
R -
0.5 Next Pk Right
I 1 Next Pk Left
-40.5 }J\‘ 'L
-50.5 -
rlﬁ \\ Marker Delta|
-60.5 w"’whh‘qhw L
Mkr—CF
-80.5
e Mkr—RefLvl|
-101
More|
Center 2.45200 GHz Span 54.00 MHz 10f2
#Res BW 3.0 kHz #VBW 10 kHz Sweep 5.69 s (601 pts)
IMSG |STATUS‘
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6. BANDWIDTH TEST
6.1 APPLIED PROCEDURES / LIMIT

FCC Partl5 (15.247) , Subpart C

) o Frequency Range
Section Test Item Limit Result
(MHz)
i >= 500KHz
15.247(a)(2) Bandwidth ] 2400-2483.5 PASS
(6dB bandwidth)

6.2 TEST PROCEDURE

The automatic bandwidth measurement capability of an instrument may be employed using the X
dB bandwidth mode with X set to 6 dB, if the functionality described above (i.e., RBW = 100 kHz,
VBW =3RBW, peak detector with maximum hold) is implemented by the instrumentation function.
When using this capability, care shall be taken so that the bandwidth measurement is not
influenced by any intermediate power nulls in the fundamental emission that might be =6 dB.

6.3 DEVIATION FROM STANDARD
No deviation.

6.4 TEST SETUP

EUT SPECTRUM
ANALYZER

6.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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6.6 TEST RESULTS

EUT : SMARTPHONE Model Name : Galactic 6
Temperature : 25 C Relative Humidity : |60%
Pressure : 1012 hPa Test Voltage DC 3.8V
Test Mode : TX b Mode /CHO1, CHO6, CH11

Channel

Frequency 6dB Bandwidth Separation Result

(MHz)

(KHz)

2412 MHz 10.03 >=500KHz PASS
2437 MHz 10.04 >=500KHz PASS
2462 MHz 10.05 >=500KHz PASS

TX CHO01

Agilent Spectrum Analyzer - Occupied BW

RL RF g ALIGN AUTO 12:48:13 AMMov 25, 2015
Center Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio Std: None Frequency
Trig: Free Run Avg|Hold:>1010
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dB/div Ref 20.00 dBm
HiLog
100 Center Freq|
oo 2.412000000 GHz
-10.0
-20.0 -
-30.0
-40.0
-50.0
-60.0
-70.0
CF Step
Center 2.412 GHz Span 16 MHz|, , '°0%%0 MHz
Res BW 100 kHz #/BW 300 kHz Sweep 2ms||——
Occupied Bandwidth Total Power 22.2 dBm Freq Offset
12.639 MHz OHz
Transmit Freq Error -56.863 kHz OBW Power 99.00 %
x dB Bandwidth 10.03 MHz x dB -6.00 dB
IMSG |STATUS‘
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TX CH 06

Agilent Spectrum Analyzer - Occupied BW

RF S08  AC SENSE:INT] ALIGNAUTO 12:53:54 AMNov 25, 2015
Center Freq 2.437000000 GHz | Center Freq: 2437000000 GHz

Std: Nene Frequency
Trig: Free Run Avg[Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dB/div Ref 20.00 dBm
fLog
10.0 Center Freqj|
000 hoAS A | P lAa_, 2.437000000 GHz
EN NN
200 \m\'k
300
400
500
500
Eali
CF Step
Center 2.437 GHz Span 16 MHz||,  '©0%0%0 Wne
Res BW 100 kHz #/BW 300 kHz Sweep 2ms|[—
Occupied Bandwidth Total Power 22.1dBm Freq Offset
12.785 MHz OHz
Transmit Freq Error -46.405 kHz OBW Power 99.00 %
x dB Bandwidth 10.04 MHz x dB -6.00 dB
IMSG |STATUS‘

TXCH11

Agilent Spectrum Analyzer - Occupied BW

RL RF S08  AC SENSE:INT] ALIGN AUTO 12:54:20 AMMNov 25, 2015
Center Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: Nene Frequency
Trig: Free Run Avg[Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
10 dB/div Ref 20.00 dBm
fLog
10.0 Center Freqj|
oo A S | A S ial 2.462000000 GHz
-10.0 "KW/‘V \W/\-\
200 \{L‘JL«
300
400
500
500
Eali
CF Step
Center 2.462 GHz Span 16 MHz||, 1909000 Wne
Res BW 100 kHz #/BW 300 kHz Sweep 2ms|[—
Occupied Bandwidth Total Power 21.8 dBm Freq Offset
12.816 MHz OHz
Transmit Freq Error -17.665 kHz OBW Power 99.00 %
x dB Bandwidth 10.05 MHz x dB -6.00 dB
IMSG |STATUS‘
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g p
EUT : SMARTPHONE Model Name : Galactic 6
Temperature : 25 °C Relative Humidity : [60%
Pressure : 1012 hPa Test Voltage - DC 3.8V

Test Mode TX g Mode /CHO1, CHO6, CH11

Channel
6dB Bandwidth n
Frequency Separation Result
(MHz)
(KHz)
2412 MHz 15.46 >=500KHz PASS
2437 MHz 15.13 >=500KHz PASS
2462 MHz 15.32 >=500KHz PASS
TXCHO1
Agilent Spectrum Analyzer - Occupied BW
RL FF S08  AC SENSE:INT] ALIGN AUTO 12:57:38 AMNov 25, 2015
Center Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio $td: None Frequency
Trig: Free Run Avg[Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dB/div Ref 20.00 dBm
fLog
10.0 Center Freq
oo 2.412000000 GHz
-10.0
-20.0
-30.0
-40.0
-50.0
-60.0
-70.0
CF Step
Center 2.412 GHz Span 24 MHg|, , 24970 W
Res BW 100 kHz #VBW 300 kHz Sweep 3ms||——
Occupied Bandwidth Total Power 17.9 dBm Freq Offset
16.369 MHz OHz
Transmit Freq Error -31.471 kHz OBW Power 99.00 %
x dB Bandwidth 15.46 MHz xdB -6.00 dB
IMSG |STATUS‘
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TX CH 06

Agilent Spectrum Analyzer - Occupied BW

RF S08  AC SENSE:INT] ALIGN AUTO 21 AMMNov 25, 2015
Center Freq 2.437000000 GHz | Center Freq: 2.437000000 GHz Std: None Frequency
Trig: Free Run Avg[Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dB/div Ref 20.00 dBm
fLog
10.0 Center Freqj|
0.0 A 2.437000000 GHz,
100
200 L‘h
i <
300 e hl
e g
400
500
500
Eali
CF Step
Center 2.437 GHz Span 24 MHz||, 2499000 Wne
Res BW 100 kHz #/BW 300 kHz Sweep 3ms|[—
Occupied Bandwidth Total Power 18.8 dBm Freq Offset
16.379 MHz OHz
Transmit Freq Error -25.657 kHz OBW Power 99.00 %
x dB Bandwidth 15.13 MHz x dB -6.00 dB
IMSG |STATUS‘

TXCH11

Agilent Spectrum Analyzer - Occupied BW

RL RF S08  AC SENSE:INT] ALIGN AUTO 01:03:56 AMMNov 25, 2015
Center Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: Nene Frequency
Trig: Free Run Avg[Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dB/div Ref 20.00 dBm
fLog
10.0 Center Freqj|
oo 2.462000000 GHz,
100
200 \\\
300 - “‘\"\«
LA™
400
500
500
Eali
CF Step
Center 2.462 GHz Span 24 MHz||, 2499000 Wne
Res BW 100 kHz #/BW 300 kHz Sweep 3ms|[—
Occupied Bandwidth Total Power 18.4 dBm Freq Offset
16.372 MHz OHz
Transmit Freq Error -22.013 kHz OBW Power 99.00 %
x dB Bandwidth 15.32 MHz x dB -6.00 dB
IMSG |STATUS‘

Shenzhen STS Test Services Co., Ltd.
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EUT : SMARTPHONE Model Name : Galactic 6
Temperature : 25°C Relative Humidity : [60%
Pressure : 1012 hPa Test Voltage - DC 3.8V
Test Mode : TX n Mode(20M) /CHO1, CHO6, CH11

Channel

Frequency Eale Zamelsety Separation Result

(MHz)

(KHz)

2412 MHz 15.31 >=500KHz PASS
2437 MHz 16.07 >=500KHz PASS
2462 MHz 16.78 >=500KHz PASS

TXCHO1

Agilent Spectrum Analyzer - Occupied BW

RL FF S08  AC SENSE:INT] ALIGN AUTO 01:07:01 AMMNov 25, 2015
Center Freq 2.412000000 GHz | Center Freq: 2.412000000 GHz Radio $td: None Frequency
Trig: Free Run Avg[Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dB/div Ref 20.00 dBm
fLog
10.0 Center Freq
oo 2.412000000 GHz
-10.0
-20.0
-30.0
-40.0
-50.0
-60.0
-70.0
CF Step
Center 2.412 GHz Span 26 MHz||, , 2°°%%%° W
Res BW 100 kHz #VBW 300 kHz Sweep 3.267 ms [
Occupied Bandwidth Total Power 18.0 dBm Freq Offset
17.535 MHz OHz
Transmit Freq Error -27.300 kHz OBW Power 99.00 %
x dB Bandwidth 15.31 MHz xdB -6.00 dB
IMSG |STATUS‘
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TX CH 06

Report No.: STS1511124F04

Agilent Spectrum Analyzer - Occupied BW

S0G  AC

SENSE:INT

ALIGN AUTC 30 AMMov 25, 2015

B
2.437000000 GHz

Center Freq | Center Freq: 2.437000000 GHz Std: None Frequency
Trig: Free Run Avg[Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dB/div Ref 20.00 dBm
fLog
10.0 Center Freqj|
oo . N 2.437000000 GHz
| fomaall i e bsrodlestnd | SR P | T 0
100
J/J H‘\
300 b oty i
400
500
500
Eali I —
CF Step
Center 2.437 GHz Span 26 MHz||, 2909000 Wne
Res BW 100 kHz #/BW 300 kHz Sweep 3.267 ms|——
Occupied Bandwidth Total Power 18.8 dBm Freq Offset
17.536 MHz OHz
Transmit Freq Error -27.647 kHz OBW Power 99.00 %
x dB Bandwidth 16.07 MHz x dB -6.00 dB
IMSG |STATUS‘

TXCH11

Agilent Spectrum Analyzer - Occupied BW
S0 AC

RF SENSE:INT] ALIGN AUTO 01:13:12 AMMNov 25, 2015
Center Freq 2.462000000 GHz | Center Freq: 2.462000000 GHz Radio Std: Nene Frequency
Trig: Free Run Avg[Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dB/div Ref 20.00 dBm
fLog
10.0 Center Freqj|
oo o 2.462000000 GHz,
. W}MMMM“W\NM\/MN Mmm
/ Y
S N
[EYTRETE K
400
500
500
Eali
CF Step
Center 2.462 GHz Span 26 MHz||, 2909000 Wne
Res BW 100 kHz #/BW 300 kHz Sweep 3.267 ms|——
Occupied Bandwidth Total Power 18.4 dBm Freq Offset
17.536 MHz OHz
Transmit Freq Error -19.801 kHz OBW Power 99.00 %
x dB Bandwidth 16.78 MHz x dB -6.00 dB
IMSG |STATUS‘

Shenzhen STS Test Services Co., Ltd.
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EUT : SMARTPHONE Model Name : Galactic 6
Temperature : 25°C Relative Humidity : [60%
Pressure : 1012 hPa Test Voltage - DC 3.8V
Test Mode TX n Mode(40M) /CHO3, CHO6, CH09

Channel

Frequency Eale Zamelsety Separation Result

(MHz)

(KHz)

2422 MHz 35.17 >=500KHz PASS
2437 MHz 35.16 >=500KHz PASS
2452 MHz 35.17 >=500KHz PASS

TX CH 03

Agilent Spectrum Analyzer - Occupied BW

RL FF S08  AC SENSE:INT] ALIGN AUTO 01:17:02 AMMNov 25, 2015
Center Freq 2.422000000 GHz | Center Freq: 2.422000000 GHz Radio $td: None Frequency
Trig: Free Run Avg[Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dB/div Ref 20.00 dBm
fLog
10.0 Center Freq
oo 2.422000000 GHz
-10.0 N PP
-20.0
-30.0
-40.0
-50.0
-60.0
-70.0
CF Step
Center 2.422 GHz Span 54 M|, S4°%%%° W
Res BW 100 kHz #VBW 300 kHz Sweep 6.667 ms [
Occupied Bandwidth Total Power 15.2 dBm Freq Offset
35.769 MHz OHz
Transmit Freq Error -61.960 kHz OBW Power 99.00 %
x dB Bandwidth 35.17 MHz xdB -6.00 dB
IMSG |STATUS‘
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TX CH 06

Agilent Spectrum Analyzer - Occupied BW

RL F S08  AC SENSE:INT] ALIGN AUTO 22 AMMov2s, 2015 [ ]
Center Freq 2.437000000 GHz | Center Freq: 2.437000000 GHz Radio Std: Nene Frequency
Trig: Free Run Avg[Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dB/div Ref 20.00 dBm
fLog
10.0 Center Freqj|
oo 2.437000000 GHz,
oo Lot o fodh hrln.lnﬂ__\\j'hllLlln lethad bl
200 L
/ \
400 WJ\VLWJ‘V!LVAVA vﬂ'ﬂ '\“Nﬂ | l\W
500 W
500
Eali
CF Step
Center 2.437 GHz Span 54 MHz||, 499000 ¥ne
Res BW 100 kHz #/BW 300 kHz Sweep 6.667 ms|[——
Occupied Bandwidth Total Power 17.1 dBm Freq Offset
35.817 MHz OHz
Transmit Freq Error -63.384 kHz OBW Power 99.00 %
x dB Bandwidth 35.16 MHz x dB -6.00 dB
IMSG |STATUS‘

TX CH 09

Agilent Spectrum Analyzer - Occupied BW

RL F S08  AC SENSE:INT] ALIGN AUTO 0L:2253 aMNov2s, 2005 [
Center Freq 2.452000000 GHz | Center Freq: 2.452000000 GHz Radio Std: Nene Frequency
Trig: Free Run Avg[Hold:>10/10
#IFGain:Low #Atten: 30 dB Radio Device: BTS
Ref Offset 0.5 dB
10 dB/div Ref 20.00 dBm
fLog
10.0 Center Freqj|
oo 2.462000000 GHz,
100 g g AL ol o, A SO SO P | S W
200
/} k\
400 %J" \V
a0 fY 'vuuj"v’\'ﬁymy
500
Eali
CF Step
Center 2.452 GHz Span 54 MHz||, 499000 ¥ne
Res BW 100 kHz #/BW 300 kHz Sweep 6.667 ms|[——
Occupied Bandwidth Total Power 15.1 dBm Freq Offset
35.804 MHz OHz
Transmit Freq Error -40.453 kHz OBW Power 99.00 %
x dB Bandwidth 35.17 MHz x dB -6.00 dB
IMSG |STATUS‘
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7. PEAK OUTPUT POWER TEST

7.1 APPLIED PROCEDURES / LIMIT
FCC Partl5 (15.247) , Subpart C
Frequency Range

Section Test Item Limit Result
(MH2z)

15.247(b)(3) Peak Output

Power 1 watt or 30dBm 2400-2483.5 PASS

7.2 TEST PROCEDURE
a. The EUT was directly connected to the Power Sensor&Power meter

7.3 DEVIATION FROM STANDARD
No deviation.

7.4 TEST SETUP

EUT Power sensor

7.5 EUT OPERATION CONDITIONS
The EUT tested system was configured as the statements of 2.3 Unless otherwise a special
operating condition is specified in the follows during the testing.
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7.6 TEST RESULTS

EUT : SMARTPHONE Model Name : Galactic 6
Temperature : 25 C Relative Humidity : |{60%
Pressure : 1012 hPa Test Voltage DC 3.8V
Test Mode TX b/g/n(20M,40M) Mode /CHO1, CHO06, CH11
TX 802.11b Mode
Test Frequency Peak Conducted Output Power LIMIT
Channe (MH2) (dBm) dBm
CHO1 2412 16.0 30
CHO6 2437 16.1 30
CH11 2462 16.2 30
TX 802.11g Mode
Test Frequency Peak Conducted Output Power LIMIT
Channe (MHZ) (dBm) dBm
CHO1 2412 12.5 30
CHO6 2437 135 30
CH11 2462 12.6 30
TX 802.11n20 Mode
Test Frequency Peak Conducted Output Power LIMIT
CHO1 2412 12.5 30
CHO06 2437 13.6 30
CH11 2462 12.7 30
TX 802.11n40 Mode
Test Frequency Peak Conducted Output Power LIMIT
Channe (MHz) (dBm) dBm
CHO03 2422 10.3 30
CHO6 2437 11.9 30
CHO09 2452 10.2 30
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8. ANTENNA REQUIREMENT

8.1 STANDARD REQUIREMENT

15.203 requirement: For intentional device, according to 15.203: an intentional radiator shall

be designed to ensure that no antenna other than that furnished by the responsible party shall be
used with the device.

8.2 EUT ANTENNA
The EUT antenna is PIFA Antenna. It comply with the standard requirement.
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APPENDIX - PHOTOS OF TEST SETUP

Radiated Measurement Photos
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Conducted Measurement Photos
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